

Peak Vista Community Health Centers
Pharmacy Formulary (Therapeutic Category Format) – November 2020

ANTICONVULSANTS

Carbamazepine 100mg and 200mg tablets
Depakote ER 250mg and 500mg tablets
Gabapentin 100mg, 300mg, 400mg, 600mg and 800mg capsules / tablets
Lamotrigine 25mg, 100mg, 150mg, 200mg tablets
Levetiracetam 500mg and 750mg tablets
Oxcarbazepine 300mg and 600mg tablets
Phenytoin sodium 100mg extended caps
Primidone 250mg tablets
Topiramate 25mg, 50mg, 100mg and 200mg tablets

ANTIDEPRESSANTS

Amitriptyline 10mg, 25mg, 50mg, 75mg and 100mg tablets
Bupropion 75mg and 100mg tablets
Bupropion SR 100mg and 150mg tablets
Bupropion XL 150mg and 300mg tablets
Citalopram 10mg, 20mg and 40mg tablets
Duloxetine 20mg, 30mg and 60mg capsules
Effexor XR 37.5mg, 75mg, 150mg capsules
Escitalopram 5mg, 10mg, 20mg tablets
Fluoxetine 10mg, 20mg and 40mg capsules
Imipramine 50mg tablets
Mirtazapine 15mg, 30mg and 45mg tablets
Paroxetine 10mg, 20mg, 30mg and 40mg tablets
Sertraline 50mg and 100mg tablets
Trazodone 50mg, 100mg and 150mg tablets

ANTIDIABETIC AGENTS / SUPPLIES

Accu-Chek Aviva Plus Blood Glucose Test Strips, 50's
Accu-Chek Guide Blood Glucose Test Strips, 50's
Accu-Chek Guide Me Blood Glucose Meter
Accu-Chek Softclix Lancets, 100's
Byetta 5mcg and 10mcg pen injectors
Farxiga 5mg and 10mg tablets
Glucotrol XL 2.5mg, 5mg and 10mg tablets
Glyburide 2.5mg and 5mg tablets
Humalog Mix 75/25 injection in vials and in pen injectors
Humulin N and R insulin injection in vials
Insulin syringes, ½ ml and 1ml, 31 gauge, 100's
Invokana 100mg and 300mg tablets
Januvia 25mg, 50mg and 100mg tablets
Lantus insulin injection in vials and in pen injectors
Levemir insulin injection in vials and in pen injectors
Metformin 500mg and 850mg tablets
Metformin XR 500mg tablets
Novolin N and R insulin injection in vials
Novolog insulin injection in vials and in pen injectors
Pen needles for insulin pen injectors, 32 gauge
Pioglitazone 15mg, 30mg and 45mg tablets
Tradjenta 5mg tablets
Victoza 6mg/ml injection, 3x3ml pens/box

ANTIHYPERTENSIVE AGENTS

Atorvastatin 10mg, 20mg, 40mg and 80mg tablets
Cholestyramine powder, 378gm
Crestor 5mg, 10mg, 20mg and 40mg tablets
Fenofibrate 54mg and 160mg tablets
Gemfibrozil 600mg tablets
Lovaza 1000mg capsules
Pravastatin 20mg and 40mg tablets
Simvastatin 10mg, 20mg, 40mg and 80mg tablets
Zetia 10mg tablets

ANTIHISTAMINES, ANTI-TUSSIVES & NASAL STEROIDS

Azelastine 137mcg (0.1%) nasal spray
Benzonate 100mg capsules
Cetirizine 10mg tablets
Cetirizine 5mg/5ml syrup
Fluticasone nasal spray, 16gm

Hydroxyzine 10mg tablets
Hydroxyzine 25mg and 50mg capsules
Loratadine 10mg tablets and 5mg/5ml oral solution
Meclizine 25mg tablets
Nasonex nasal spray, 17gm
Promethazine DM syrup
Promethazine 12.5mg and 25mg suppositories
Promethazine 25mg tablets

ANTIHYPERTENSIVES AND DIURETICS

Amlodipine 2.5mg, 5mg and 10mg tablets
Atenolol 25mg, 50mg and 100mg tablets
Bystolic 5mg, 10mg and 20mg tablets
Carvedilol 3.125mg, 6.25mg, 12.5mg and 25mg tablets
Chlorthalidone 25mg tablets
Clonidine 0.1mg, 0.2mg and 0.3mg tablets
Diltiazem 120mg, 180mg and 240mg ER capsules
Diovan 80mg and 160mg tablets
Doxazosin 1mg, 2mg, 4mg and 8mg tabs
Furosemide 20mg, 40mg and 80mg tablets
Hydralazine 10mg, 25mg, 50mg and 100mg tablets
Hydrochlorothiazide 12.5mg, 25mg and 50mg tablets
Labetalol 100mg and 200mg tablets
Lisinopril 2.5mg, 5mg, 10mg, 20mg, 30mg and 40mg tablets
Lisinopril/HCTZ 10mg/12.5mg and 20mg/12.5mg tablets
Losartan 25mg, 50mg and 100mg tablets
Metoprolol tartrate 25mg, 50mg and 100mg tablets
Metoprolol XL 25mg, 50mg, 100mg and 200mg tablets
Nifedipine 10mg capsules
Nifedipine XR 30mg, 60mg, 90mg tablets
Olmesartan 20mg and 40mg tablets
Prazosin 1mg, 2mg and 5mg capsules
Propranolol 10mg, 20mg, 40mg and 80mg tablets
Spironolactone 25mg and 50mg tablets
Triamterene / HCTZ 75mg/50mg tablets
Verapamil 120mg, 180mg and 240mg SR tabs

ANTI-INFECTIVE AGENTS

Acyclovir 200mg capsules, 400mg and 800mg tablets
Amantadine 100mg capsules
Amoxicillin 250mg and 500mg capsules
Amoxicillin 250mg/5ml and 400mg/5ml suspension
Amoxicillin 875mg tablets
Augmentin 500mg and 875mg tablets
Augmentin 200mg/5ml and 400mg/5ml suspension
Augmentin ES 600mg/5ml suspension
Cefdinir 250mg/5ml suspension
Cefdinir 300mg capsules
Cefuroxime 250mg and 500mg tablets
Cephalexin 250mg and 500mg capsules; 250mg/5ml susp
Ciprofloxacin 250mg and 500mg tablets
Clarithromycin 500mg tablets
Clindamycin 150mg capsules; 75mg/5ml suspension
Dicloxacillin 250mg capsules
Doxycycline 100mg capsules
Fluconazole 100mg and 150mg tablets
Griseofulvin ultramicrosize 250mg tablets
Isoniazid 100mg and 300mg tablets
Levofloxacin 500mg and 750mg tablets
MacroBid 100mg capsules
Metronidazole 250mg and 500mg tablets
Minocycline 50mg and 100mg capsules
Nystatin oral suspension, 60ml
Penicillin VK 250mg and 500mg tablets
SMZ / TMP DS 800mg/160mg tablets
SMZ / TMP 200mg/40mg per 5ml suspension
Tamiflu 75mg capsules
Terbinafine 250mg tablets

Valacyclovir 500mg tablets
Zithromax 100mg/5ml, 200mg/5ml suspension
Zithromax 250mg tablets

ANTIPSYCHOTIC AGENTS

Aripiprazole 2mg, 5mg, 10mg and 15mg tablets
Lithobid 300mg SR tablets
Olanzapine 2.5mg, 5mg, 7.5mg, 10mg, 15mg and 20mg tabs
Quetiapine 25mg, 50mg, 100mg, 200mg, 300mg, 400mg tabs
Risperidone 0.5mg, 1mg, 2mg, 3mg and 4mg tablets
Ziprasidone 20mg, 40mg, 60mg and 80mg capsules

CARDIAC AGENTS

Altace 5mg capsules
Amiodarone 200mg tablets
Isosorbide mononitrate 60mg ER tablets
Lanoxin 0.125mg tablets
Nitroglycerin 0.4mg sublingual tabs, 25's

DERMATOLOGICAL AGENTS

Aldara 5% cream
Benzaclin topical gel
Clindamycin 1% topical solution, 60ml
Clobetasol 0.05% cream, 15gm
Clobetasol 0.05% ointment, 15gm
Clotrimazole 1% cream, 28gm
Clotrimazole / betamethasone cream, 15gm
Desonide 0.05% cream, 15gm
Fluocinonide 0.05% cream and ointment, 15gm
Hydrocortisone 1% cream, 30gm
Hydrocortisone 1% ointment, 30gm
Hydrocortisone 2.5% rectal cream, 30gm
Hydrocortisone 25mg suppositories, 12's
Ketoconazole 2% cream, 15gm
Lidocaine 5% adhesive patch, 30's
Lindane 1% shampoo, 60ml
Metronidazole 0.75% cream, 45gm
Mupirocin 2% ointment, 22gm
Nystatin cream, 30gm
Nystatin ointment, 30gm
Nystatin topical powder, 15gm
Permethrin 5% cream, 60gm
Silver sulfadiazine 1% cream, 50gm
Tretinoin 0.01% and 0.025% gel, 20gm
Tretinoin 0.1% cream, 20gm
Triamcinolone dental paste, 4gm
Triamcinolone 0.1% cream, 15gm
Triamcinolone 0.1% lotion, 60ml
Triamcinolone 0.1% ointment, 15gm
Triamcinolone 0.5% cream, 15gm
Triamcinolone 0.5% ointment, 15gm

ESTROGENS, PROGESTINS, AND ORAL CONTRACEPTIVES

Aygestin 5mg tablets
Cryselle tablets, 28's
Estradiol 0.5mg, 1mg and 2mg tablets
Estradiol 0.05mg and 0.1mg transdermal patches
Loestrin Fe 1.5/30 tablets, 28's
Medroxyprogesterone 2.5mg, 5mg and 10mg tablets
Norethindrone 0.35mg tablets, 28's
Nuvaring vaginal ring
Ortho-Novum 7/7/7 tablets, 28's
Plan B One-Step 1.5mg tablets – NMT 1 refill allowed
Premarin vaginal cream, 30gm
Progesterone 200mg capsules
Sprintec tablets, 28's
Sronyx tablets, 28's
Tri-Lo-Sprintec tablets, 28's
Tri-Sprintec tablets, 28's
Xulane transdermal patches
Yasmin tablets, 28's

GASTROINTESTINAL AGENTS

Aciphex 20mg tablets

Benadryl, Maalox, Xylocaine (BMX) suspension
Dicyclomine 10mg capsules and 20mg tablets
Doxylamine 25mg tablets
Hyoscyamine 0.125mg tablets
Lactulose 10gm/15ml syrup
Loperamide 2mg capsules
Metoclopramide 10mg tablets
Miralax powder, 510gm
Nexium 20mg and 40mg capsules
Omeprazole 20mg and 40mg capsules
Ondansetron 4mg oral disintegrating tablets
Pantoprazole 20mg and 40mg tablets
Pyridoxine 50mg tablets
Sucralfate 1gm tablets

NSAID'S AND SKELETAL MUSCLE RELAXANTS

Baclofen 10mg and 20mg tablets
Celecoxib 100mg and 200mg capsules
Cyclobenzaprine 5mg and 10mg tablets
Diclofenac 1% transdermal gel
Ibuprofen 400mg, 600mg and 800mg tablets
Ibuprofen 100mg/5ml suspension
Indomethacin 25mg and 50mg capsules
Meloxicam 7.5mg and 15mg tablets
Methocarbamol 750mg tablets
Naproxen 375mg and 500mg tablets
Tizanidine 4mg tablets

OPHTHALMIC AND OTIC AGENTS

Acular 0.5% ophthalmic solution, 5ml
Alphagan-P 0.15% ophthalmic solution, 5ml
Combigan ophthalmic solution, 5ml
Cosopt ophthalmic solution, 5ml
Dorzolamide ophthalmic solution, 10ml
Erythromycin ophthalmic ointment, 3.5gm
Ketotifen 0.025% ophthalmic drops
Naphcon A ophthalmic solution, 15ml
Neomycin/Polymyxin/Hydrocortisone Otic Suspension, 10ml
Ofloxacin 0.3% ophthalmic solution, 5ml
Pataday 0.2% ophthalmic solution, 2.5ml
Patanol 0.1% ophthalmic solution, 5ml
Prednisolone acetate 1% ophthalmic suspension
– Restricted to ophthalmologists and optometrists only
Polytrim ophthalmic solution, 10ml
Sulfacetamide sodium 10% ophthalmic solution, 15ml
Timolol 0.5% ophthalmic solution, 10ml
Tobramycin 0.3% ophthalmic drops, 5ml
Vigamox 0.5% ophthalmic solution, 3ml
Xalatan 0.005% ophthalmic solution, 2.5ml

RESPIRATORY AGENTS

Advair Diskus 100/50mcg, 250/50mcg, and 500/50mcg
Albuterol 0.042% soln for inhalation, 3ml
Albuterol 0.083% soln for inhalation, 3ml
Albuterol HFA 90mcg/actuation MDI, 8.5gm
Atrovent HFA 17mcg/actuation MDI, 12.9gm
Dulera 100/5mcg and 200/5mcg MDI, 13gm
Flovent HFA 44mcg, 110mcg and 220mcg MDI
Ipratropium/albuterol solution for inhalation, 3ml
Montelukast 4mg and 5mg chewable tablets, and 10mg tablets
Opti-Chamber spacer for MDI – adult, medium and small
Pulmicort Flexhaler 180mcg inhaler
Pulmicort Respules 0.25mg and 0.5mg inhalation suspension
Spiriva with Handihaler 18mcg capsules
Symbicort 80/4.5mcg and 160/4.5mcg metered dose inhalers
Theophylline 200mg and 300mg SR tablets

MISCELLANEOUS AGENTS

Alendronate 70mg tablets
Allopurinol 100mg and 300mg tablets
Aricept 5mg and 10mg tablets
Benzotropine 2mg tablets
Buspirone 15mg tablets

Chantix Starting Month Pak 0.5mg/1mg tablets, #53 tablets
Chantix Continuing Month Pak 1mg tablets, #56 tablets
Chlorhexidine gluconate 0.12% oral rinse
Chlorhexidine gluconate 0.12% oral rinse – Alcohol Free
Clindamycin 2% vaginal cream, 40gm
Clopidogrel 75mg tablets
Colchicine 0.6mg tablets
Dexamethasone 4mg tablets
Enoxaparin 30mg, 40mg, 60mg, 80mg, 100mg, 120mg and
150mg syringes
Epinephrine 0.15mg and 0.3mg auto-injector pens
Ferrous sulfate 325mg tablets
Finasteride 5mg tablets
Folic acid 1mg tablets
Hydroxychloroquine 200mg tablets
Levothyroxine 25mcg, 50mcg, 75mcg, 88mcg, 100mcg,
112mcg, 125mcg, 137mcg, 150mcg, 175mcg and 200mcg
tablets
Lidocaine 2% viscous solution, 100ml
Methotrexate 2.5mg tablets; 25mg/ml injection, 2ml
Methylprednisolone 4mg tablets
Metronidazole 0.75% vaginal gel, 70gm
Naltrexone 50mg tablets
Oxybutynin 5mg tablets
Oxybutynin extended release 10mg and 15mg tablets
Pentoxifylline 400mg tablets
Phenazopyridine 100mg tablets
Potassium chloride 10mEq and 20mEq ER tablets
Prednisolone 15mg/5ml syrup
Prednisone 1mg, 5mg, 10mg and 20mg tablets
Prenatal vitamins tablets
PreviDent 5000 Plus toothpaste, 51gm
PreviDent 5000 Sensitive toothpaste, 100ml
Rizatriptan 5mg and 10mg MLT tablets (NMT 18 tabs/Rx fill)
Ropinirole 0.25mg, 0.5mg, 1mg, 2mg, 3mg and 4mg tablets
Sildenafil 25mg, 50mg and 100mg tablets – limited to NMT 10
tablets per patient per calendar month
Sumatriptan 50mg and 100mg tablets, 9's (NMT 18 tabs/Rx fill)
Tamsulosin 0.4mg capsules
Tapazole 5mg and 10mg tablets
Terazol 0.4% vaginal cream, 45gm
Tranexamic acid 650mg tablets
Vitamin D2 (Ergocalciferol) 50,000 units capsules
Warfarin 2mg, 2.5mg and 5mg tablets
Xarelto 10mg, 15mg and 20mg tablets